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Project No. T124-09
ASTM E1592-01
STANDARD TEST METHOD FOR

STRUCTURAL PERFORMANCE OF SHEET METAL ROOF AND SIDING
SYSTEMS BY UNIFORM STATIC AIR PRESSURE DIFFERENCE

Purpose

This test method covers the evaluation of the structural performance of Sheet Metal
Panels and Anchor to Panel Attachments for roof or siding systems under uniform static
air pressure difference.

Test Date

Test #1 (Specimen “A™) —2/11/09

Test #2 (Specimen “B”) ~ 2/12/09

Test Specimen

Manufacturer: Petersen Aluminum Corp.
10605 Tonne Rd.
Elk Grove Village, IL. 60007
Panel. 7/8” Roof Panel, 24 ga. Steel

Panel Length: as shown

Testing Apparatus

Test Chamber: Vacuum Chamber Composed of Wood
Mounting Frame: Hat Shape Subgirts fastened to W6 X 15 Wide Flange Beams
Pressure Indicator: Digital Pressure Indicator from Micro-Pneumatic Logic, Inc.

Defection Devices: Digital Potentiometers 0-6” range
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Installation

¢ The panels were installed on to 16 ga supports using 4”-14 X 1-1/4” long hex head
self drill fasteners with 5/8” seal washer located at every other low cell of the panel as
shown on the fastener pattern details. The fixed end used fasteners at every low cell
of the panel. The panel side-joints were overlapping using #12-14 X 1" long hex
head self drill fasteners with 5/8” seal washer located at 12” o.c,

o Plastic (4 mil thick) was employed loosely between the panels and subgirts and in the
side joints to create a vacuum seal.

Procedure

* The specimen was checked for proper adjustment and all vents closed in the pressure
measuring lines.

» The required deflection measuring apparatus’ were installed at their specified
locations.

* A nominal initial pressure was applied equal to at least four times but not more than
ten times the dead weight of the specimen. This nominal pressure was used as the
reference zero and initial deflection readings were recorded.

e Ateach load increment, pressure was maintained for a period of not less than 60
seconds and until the deflection gages indicated no further increase in deflections.

e Successive increments were achieved as above until failure or ultimate load was
reached.

The test was conducted according to the procedure in ASTM E-1592-01 and as noted
herein. In our opinion the tape and plastic had no influence on the results of the test.
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RESULTS:

ULTIMATE TEST LOAD = 157.3 PSF
(BUCKLING OF PANEL @ 2’-6” FROM OPEN END)
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RESULTS:

ULTIMATE TEST LOAD =319.6 PSF (NO FAILURE)




